
Ministry of the Environment
Ministère de l’Environnement

AMENDED CERTIFICATE OF APPROVAL
INDUSTRIAL SEWAGE WORKS

NUMBER 3966-8ALNAK
Issue Date: March 28, 2011

Vale Inco Limited
337 Power St General Engineering Building, Environmental Dept.
Copper Cliff, Ontario
P0M 1N0

Site Location: Totten Mine
6 Totten Mine Road
Lot 2 and 3, Concession 1 and 2
City of Greater Sudbury, District of Sudbury

You have applied in accordance with Section 53 of the Ontario Water Resources Act for approval of:

Collection of mine water, mine seepage water and stormwater runoff from the 2,500 tonnes/day capacity Totten Mine
Shaft No. 2, located near the Town of Worthington, and treatment of collected wastewater using a High Density Sludge
(HDS) treatment process, filtration and effluent polishing, discharging into Victoria Creek and eventually into the Spanish
River, consisting of the following:

PROPOSED WORKS:

Totten #2 Mine Shaft Dewatering Wells and Test Wells

eight (8) Dewatering Wells (DW1 to DW8) and Two (2) Test Wells (TW1 and TW2), each equipped with one (1) 310
L/min capacity pump, directing intercepted water through a 650 m long 150 mm diameter HDPE pipe to a metering
chamber equipped with one (1) flow meter and discharging to the West Surge Pond through a 500 m long 200 m
diameter HDPE pipe;
including all controls and associated appurtenances.

Polishing Pond
addition of a proprietary algae blooms control substance (EC-504 produced by Ecochem) consisting of a balanced blend
of selected natural bacteria (Bacillus subtilis, Bacillus Licheniformis, Bacillus megateruim, and Bacillus plymyxa) which
controls algae blooms by consuming nutrients which sustain algae blooms, to be added at a maintenance dose of 0.368
g/m3 of pond volume (1lb/acre-foot) at a biweekly frequency in accordance with the manufacturer's application
procedures and safety instructions;
including all controls and associated appurtenances.

all in accordance with the Application for Approval of Industrial Sewage Works dated August 24, 2010 submitted by
Vale Inco Limited, signed by Carolyn Hunt, Environmental Specialist, including supporting documentation and drawings.

SEWAGE WORKS APPROVED ON APRIL 22, 2009:

Sanitary Sewage Treatment System

A 60 m3/day rated capacity Rotating Biological Contactor (RBC) sanitary sewage treatment system designed to service
150 people consisting of the following:
one (1) primary clarifier chamber with effective settling volume of 34.1 m3 and sludge storage volume of 20.67 m3;
one (1) biozone chamber with effective volume of 9.0 m3 partially submerged in the Rotating Biological Contactor unit;

CONTENT COPY OF ORIGINAL



one (1) Rotating Biological Contactor (RBC) (BiodiskTM Model Big John) with a total area of 1,765 m2 of biological
support media arranged in three (3) separate stages for BOD5 reduction and nitrification of ammonia nitrogen equipped
with a recycle from the third stage of RBC to the first stage of RBC;
one (1) secondary clarifier chamber with an effective secondary settling volume of 17.90 m3, and sludge storage
volume of 2.29 m3, equipped with two (2) 238.5 L/min capacity effluent pumps discharging to effluent filters described
below;
one (1) chemical feed system to be used for phosphorus control;
one (1) 18.9 m3 capacity precast concrete emergency overflow storage tank receiving any excess flow from RBC
during emergency and to be emptied by sewage haulage truck after every incident;
three (3) multimedia effluent filters, each filter unit consisting of 0.76 m (30") diameter by 1.83 m (72") high tank, filled
with anthracite, sand, and garnet filtration media, providing a filtration area of 0.455 m2 (4.9 ft2), and designed for a
peak operating flow rate of 977 L/min.m2 (20 gpm/ft2), discharging through a UV disinfection system described below;
one (1) UV disinfection system consisting of two (2) high intensity UV lamps, designed for 30 mJ/cm2 at UV
transmittance of 60%, discharging by gravity to one of the following locations through a 75 mm diameter HDPE pipe as
required: Sludge Disposal System, West Surge Pond, and Polishing Pond; and
including all controls and associated appurtenances.

Worthington Mine Dewatering

Dewatering of surface runoff water collected in a 'caved zone' depression formed above the stopes of Worthington
Mine at a maximum rate of 3,000 m3/day consisting of the following:
one (1) 2,325 L/min @ 2.62 m TDH capacity portable diesel powered pump discharging through one (1) 525 m long
150 mm diameter pipe to the West Surge Pond for treatment at the Totten Mine Wastewater Treatment Plant; and
including all controls and associated appurtenances.

all in accordance with the Application for Approval of Industrial Sewage Works dated January 22, 2009 submitted by
Vale Inco Limited and signed by Ed Cocchiarella, Environment Manager, sanitary sewage system engineering drawings
prepared by Cook Engineering, Thunder Bay, Ontario, and South Dam drawings prepared by Amec including the
following document:

1. Letter from Carolyn Hunt, Vale Inco Limited to Stefanos Habtom, Ministry of the Environment dated March 22, 2011
providing the rationale for inclusion of the Worthington Pit dewatering on a permanent basis for treatment in the
approved sewage works.

SEWAGE WORKS APPROVED ON OR BEFORE NOVEMBER 30, 2005:

Mine Water Collection System
One (1) Mine Water Pump Station located at Totten Shaft No. 2 equipped with one (1) pump rated at 60.8 L/sec (950
USGPM) to transfer up to 4,900 m3/day of mine water collected from underground sumps through series of 20.3 cm
diameter lines via a 300 m long 150 mm diameter pipe into the West Surge Pond.

North Seepage Collection Pond
One (1) seepage collection pond consisting of a three-sided structure providing an active storage capacity of
approximately 1,500 m3, located north of the West Surge Pond, consisting of a clay embankment of 120 meters long
with a maximum dyke height of 2 meters, a crest of 3 meters wide with 3H:1V downstream and upstream slopes. The
pond collects stormwater runoff and mine seepage from a 1.1 ha area using a 200 meter long ditch. A pumping station
equipped with two (2) pumps each rated at 12.6 L/sec (one standby) transfers collected seepage and stormwater runoff
into the West Surge Pond via two (2) 200 meter long 50 mm diameter pipes.

Southwest Seepage Collection Ditch
One (1) 270 meter long seepage collection ditch collecting mine seepage and stormwater runoff from the southwest
portion of the mine site area and routing the collected seepage and stormwater runoff to the West Surge Pond.

West Surge Pond
One (1) 100,000 m3 capacity storage pond to collect mine water, mine seepage and stormwater runoff from most of

CONTENT COPY OF ORIGINAL



the Totten Mine service areas. The pond is impounded by the North Dam which is approximately 120 meters long, 6.7
meters high, constructed with silty clay core and bulk fine rock fill and the South Dam which is approximately 37
meters long, 4.3 meters high, constructed as a concrete structure, both dams equipped with emergency spillways.
One (1) temporary 100 mm diameter pipe discharging grey water from showers on site at an approximate rate of 200
L/min to the West Surge Pond to be used until the approved sanitary sewage works is constructed and put into
operation.
Two (2) submersible pumps with variable frequency controller, each rated at a maximum capacity of 37.0 L/sec @ 23
m TDH (one on standby) pumping wastewater from the West Surge Pond into a reactor tank described below.

Wastewater Treatment Plant

The main components of a 3,000 m3/day design capacity conventional High Density Sludge (HDS) wastewater
treatment plant include:
One (1) 78 m 3 lime reactor tank (4 meter diameter and 7.3 meter high) , equipped with a fixed speed 30 hp agitator unit
and one (1) air blower with an air spurging unit to mix mine wastewater with lime solution overflowing from a
lime/sludge mix tank described below;
One (1) lime/sludge mix tank with a storage capacity of 1.3 m3, equipped with an agitator, receiving sludge from a